

Weight Based Thromboprophylaxis for In-Patients with Suspected or Proven COVID-19 Pneumonia

Weight	<50kg	50-90kg	100-150kg	>150kg
Dose of S/C Enoxaparin	40mg ONCE DAILY (Consider 20mg ONCE DAILY - Consultant Discussion)	40mg ONCE DAILY	40mg TWICE DAILY	60mg TWICE DAILY

- For Patients with a Creatinine Clearance of < 30mls/min Reduce Dose by 50%
- For Patients on Critical Care Consider Intermittent Pneumatic Compression in Addition to LMWH
- For Patients with a Platelet Count of <50 x 10⁹/l Consider Reducing Dose by 50%
- For Patients with a Platelet Count of <30 x 10⁹/l Or Any Other Standard Contra-Indication to LMWH Thromboprophylaxis (eg Evidence of Active Bleeding) Withhold LMWH & Consider Intermittent Pneumatic Compression